Blood pressure management for ischemic stroke patients not receiving thrombolytics

1. Keep SBP <220; DBP <120





1st choice:  Labetalol 10-30mg IV over 1-2 min q10-15min (hold for HR <50)

a) If achieving adequate response, may repeat to maximum dose of 150mg 

b) If requiring >4-5 doses per hour, begin continuous infusion of Labetalol 1-2 mg/min

and titrate 0.5-8mg/min to desired BP

c) If Labetalol inadequate or contraindicated (Asthma/COPD/HR<50) go to 2nd choice
2nd choice: Enalapril 0.625-1.25mg IV q4-6h

a) If Enalapril inadequate go to 3rd choice
3rd choice:  Verapamil 2.5-5mg IV bolus over 3 min; then 5mg IV every 15 min 

(Maximum total dose 30mg) 

If DBP >140:  Nitroprusside 0.5µg/kg/min IV for goal 10-20% reduction from baseline -or-

Nicardipine 2.5-15 mg/h IV

2. Keep SBP >100 ; DBP >50

1st choice: 250cc 0.9NS IV bolus q30-60 min to maximum 1.5 liters

2nd choice: Dopamine 1-20µg/kg/min IV and titrate to above parameters

3. Call attending physician if no response to fluid resuscitation

